
Group: SILEO

Engine: SILEO 1000   Drawing: F

FUEL SYSTEM

POS. CODE DESCRIPTION Qty

  2 9730.313 fiX.screw 6

  3 4750.014 delivery pipe seal 1

  4 3240.164 nut M 8 2

  5 7555.029 washer diam. 8 2

  6 6780.049 intake stud M 8 X 20 (36) 2

  7 6585.097 feed pump 1

  8 1200.087 O ring  3150 1

  9 7200.721 drive rod 1

 10 1200.286 seal ring  9,25X1,78 6

 11 3240.164 nut M 8 6

 12 6780.135 stud 6

 13 7555.029 washer diam. 8 6

 14 1410.112 tapped 3

 16 9680.041 bleeding valve 3

 17 5801.274 delivery valve spring 3

 18 9672.107 delivery valve 3

 20 «–––––» injection plunger - see Pos. F 25 0

 23 5755.113 tappet spring 3

 24 «–––––» push rod - see Pos. F 25 0

 25 6590.290 nozzle-injection pump 3

 27 8335.142 adj.spacer 2,00 3

 27 8335.143 adj.spacer 1,90 3

 27 8335.144 adj.spacer 1,80 3

 27 8335.145 adj.spacer 1,70 3

 27 8335.146 adj.spacer 1,60 3

 27 8335.147 adj.spacer 1,50 3

 27 8335.148 adj.spacer 1,40 3

 27 8335.149 adj.spacer 1,30 3

 27 8335.150 adj.spacer 1,20 3

 27 8335.151 adj.spacer 1,10 3

 27 8335.152 adj.spacer 1,00 3

 28 «–––––» pressure  spring - no longer avail. 0

 29 1420.048 drive rod 3

 30 3527.220 spacer 3

 31 «–––––» filler - no longer available 0

 32 4760.015 valve gasket 3

 35 1200.277 seal ring 20,35X1,78 3

 36 5375.017 governor sleeve 3

 37 9730.206 screw TCEI M 4 X 12 12

 38 6410.096 lower ret. 3

 39 «–––––» circlip diam. 19 - see Pos. F 25 0

 40 5989.007 spark arrestor 3

 41 1200.213 O ring  26,70X1,78 3

 42 «–––––» locking nut 0

 43 6531.436 nozzle 3

 44 1901.030 union bolt M 10 2

 45 4670.059 copper gasket diam.10 4

 47 1901.045 union bolt M 10 1

 48 1570.045 filler cap M 14 1

 49 3587.119 electro-valve 1

 52 4670.059 copper gasket diam.10 2

 53 4670.061 copper gasket diam.14 2

 57 4670.082 copper gasket diam.14 X 1 3
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 60 4670.061 copper gasket diam.14 4

 61 1901.032 union bolt M 14 2

 62 1200.287 O ring 25,12X1,78 3

 63 4760.038 gasket 3

 64 9375.995 delivery pipe 1

 76 3730.093 FUEL FILTER witht water bleeding 1

 78 2175.143 fuel filter cartridge with water bleeding 1

119 2185.878 el.valve connctection wire 1

123 9375.868 del.pipe mm  500 1

124 9375.857 del.pipe mm  680 1

125 9375.088  1

130 9375.266 bleeding pipe (mm 1000) 1

131 9375.853 fuel pipe  mm 1000 1

133 8545.767 filter support 1

134 3630.050 clamp dia 9-11 1

135 1901.033 union bolt M 6 1

136 4670.062 copper gasket diam. 6,2 X 10 X 1,5 2

137 7270.108 banjo union diam. 6 1

139 9680.049 no retur fuel-valve 1

140 4670.061 copper gasket diam.14 2
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